
11

21

13

19

21

21

17

21

10

10

12

17

11

13

19

21
12

21 22

22

9

2

14

14

23

23

23

3
20

8

21

17

8

1

9

28

26

25

24

18

24

18

24

21

24

27

24
21

24

24

24

7

16

5

15

24

15

21
24

21
24

4

24

21

24

24

24

6

rear frame
of chute

front

16

24

21

27

Manufactured by: PBZ LLC
295 Woodcorner Rd.

Lititz, PA 17543
(717) 738-7365

Head Gate Chute Trailer
Parts & Assembly Sheets

TR2003A-R Trailer arm right

TR2003A-L Trailer arm left

TRT Trailer tongue

TRFH-R Front hook right

TRFH-L Front hook left

6 TRRH-R Rear hook right

TRRH-L Rear hook left
8 GLSB Spring latch bolt and threaded rod

GLS675 Spring for bolt latch

Hitch flat

Flat connector

Bent connector

5/16 x 1” bolt

3/8” x 1” bolt

1/2” x 1 1/2” bolt

1/2” x 3” bolt

1/2” x 4 1/2” bolt

1/2” x 5 1/2” bolt

5/16 steel lock nut

3/8” steel lock nut

1/2” steel lock nut

H5C516*1

H5C38*1

H5C12*112

H5C12*3

H5C12*412

H5C12*512

SNC516

SNC38

SNC12

FW516

FW38

FW12

DLB1500 1500 lb winch

1/2” flat washer

3/8” flat washer

5/16 flat washer

CB5166

0140523

18451

5/16” chain

5/16” cable

Bull Dog Jack

5

7

4

3

2

1

13

15

12

14

11

10

9

19

21

18

20

17

16

26

28

25

27

24

23

22

1

2

1

1

1

1

1

1

4

2

2

3

2

2

2

4

14

2

3

6

4

7’

1

1

4’

16

3

2

Parts List
Reference # Quantity Part # Description

Cattle Control Equipment



11

21

13

19

21

21

17

21

10

10

12

17

11

13

19

21
12

21 22

22

9

2

14

14

23

23

23

3
20

8

21

17

8

1

9

28

26

25

24

18

24

18

24

21

24

27

24
21

24

24

24

7

16

5

15

24

15

21
24

21
24

4

24

21

24

24

24

6

rear frame
of chute

front

16

24

21

27

Manufactured by: PBZ LLC
295 Woodcorner Rd.

Lititz, PA 17543
(717) 738-7365

Head Gate Chute Trailer
Parts & Assembly Sheets

TR2003A-R Trailer arm right

TR2003A-L Trailer arm left

TRT Trailer tongue

TRFH-R Front hook right

TRFH-L Front hook left

6 TRRH-R Rear hook right

TRRH-L Rear hook left
8 GLSB Spring latch bolt and threaded rod

GLS675 Spring for bolt latch

Hitch flat

Flat connector

Bent connector

5/16 x 1” bolt

3/8” x 1” bolt

1/2” x 1 1/2” bolt

1/2” x 3” bolt

1/2” x 4 1/2” bolt

1/2” x 5 1/2” bolt

5/16 steel lock nut

3/8” steel lock nut

1/2” steel lock nut

H5C516*1

H5C38*1

H5C12*112

H5C12*3

H5C12*412

H5C12*512

SNC516

SNC38

SNC12

FW516

FW38

FW12

DLB1500 1500 lb winch

1/2” flat washer

3/8” flat washer

5/16 flat washer

CB5166

0140523

18451

5/16” chain

5/16” cable

Bull Dog Jack

5

7

4

3

2

1

13

15

12

14

11

10

9

19

21

18

20

17

16

26

28

25

27

24

23

22

1

2

1

1

1

1

1

1

4

2

2

3

2

2

2

4

14

2

3

6

4

7’

1

1

4’

16

3

2

Parts List
Reference # Quantity Part # Description

Cattle Control Equipment



11

21

13

19

21

21

17

21

10

10

12

17

11

13

19

21
12

21 22

22

9

2

14

14

23

23

23

3
20

8

21

17

8

1

9

28

26

25

24

18

24

18

24

21

24

27

24
21

24

24

24

7

16

5

15

24

15

21
24

21
24

4

24

21

24

24

24

6

rear frame
of chute

front

16

24

21

27

Manufactured by: PBZ LLC
295 Woodcorner Rd.

Lititz, PA 17543
(717) 738-7365

Head Gate Chute Trailer
Parts & Assembly Sheets

TR2003A-R Trailer arm right

TR2003A-L Trailer arm left

TRT Trailer tongue

TRFH-R Front hook right

TRFH-L Front hook left

6 TRRH-R Rear hook right

TRRH-L Rear hook left
8 GLSB Spring latch bolt and threaded rod

GLS675 Spring for bolt latch

Hitch flat

Flat connector

Bent connector

5/16 x 1” bolt

3/8” x 1” bolt

1/2” x 1 1/2” bolt

1/2” x 3” bolt

1/2” x 4 1/2” bolt

1/2” x 5 1/2” bolt

5/16 steel lock nut

3/8” steel lock nut

1/2” steel lock nut

H5C516*1

H5C38*1

H5C12*112

H5C12*3

H5C12*412

H5C12*512

SNC516

SNC38

SNC12

FW516

FW38

FW12

DLB1500 1500 lb winch

1/2” flat washer

3/8” flat washer

5/16 flat washer

CB5166

0140523

18451

5/16” chain

5/16” cable

Bull Dog Jack

5

7

4

3

2

1

13

15

12

14

11

10

9

19

21

18

20

17

16

26

28

25

27

24

23

22

1

2

1

1

1

1

1

1

4

2

2

3

2

2

2

4

14

2

3

6

4

7’

1

1

4’

16

3

2

Parts List
Reference # Quantity Part # Description

Cattle Control Equipment


